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Batch inspection quality certificate for seamless steel cylinders
S Cylinder type: _ WGI1325-90-17.2A

7= K& 2 product drawing No.: LD-QP1.TY-F-2113 (2021.10.18)
i€ #0 45 K4 Bottom structure:  MIMIFER DA OB E OH JER OXUk
1|34 VF AT UF 4% 5 Manufacturing licence number: TS2210K24-2026

#13% %47 Manufacturing company: %%k HEJEAT PR 21 5] Anhui Clean Energy Co.. Ltd.

A= P74l S Batch No.: _MFO85 #1135 H #H Manufacturing Date: _2023.11

7 H bR EAL S Standard: _GB/T 5099.1-2017
AHCANFR At 202 2, w5 A_001 2% 202 5

S HRAL Vi &R
Number Thread Filling medium Qualified quantity
MF085003-MF085202 PZ39 1G-541 200

VE Remark: At & B <0 op A5 B & F 515 This batch cylinders don’t contain following
number: 001 (F1HEAEREY) . 002 CKEMERIASD

1 F 9 A HAE Main technical data

[ ABTAEE T (MPa) s KIE B ) (MPa) o
Nominal WP ' Hydrostatic TP '
NFRAKER (L - <R K ) (MPa) -
Nominal Volume Leakage TP '
INFRE 42 o
ol s 325 BHREE (mm) 65
Nominal Diameter
2 EAFE Main Material
5 Type ZFR. S Name RS, FA Type
iR # Cylinder Material | TC4250% seamless steel tube 34CrMod ®325%7.2

3 AR EME 22 4> Cylinder Material Chemical Composition

| Content |

==
|7)L.%'L Element c Si Mn Cr Mo S P S+P Ni Cu
Ak FUEY 30~ | 0.15~ | 0.60~ | 0.90~ | 0.15~ | <0.01
AfipiEs% | 0.30 0 <0.015 | <0.020 | <0.30 | <0.20
AQL 037 | 035 | 090 | 1.20 | 030 | O
bR %
cial 0.345 | 0.243 | 0.689 | 0.987 | 0.181 | 0.003 | 0.011 | 0.014 | 0.047 | 0.038
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Anhui Clean Energy Co.Ltd.
4 15 fE Mechanical Property
oAb # 77 X Heat Treatment Method K _Quenching + [F] ‘K Temper
_ . JiE Al 5 " a \
K555 H IR 1 U R phitii .
. Yield #4%5 Bend
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) akv (J/cm?)
Rea(MPa)
AfstrdEAQL |  =890,<1100 >755 >14 B/N>28 | F#4>35 foge
el N
1047.7/1035.4 960.3/944.1 15.9/15.9 84 89 Acceptance
Actual Results
5 JEHRf# ] Bottom Anatomy
Taafl. . RIBE. R KESHME, SRR T/EEBEEXR.
6 KESRE LS Bursting Test
%' Serial No.: MF085002 Sl 44 i< /7 Bursting Pressure:

115 I Shape of crevasse: Y%

_49.49 MPa

ZAE K B AL T & GB/T 5099.1-2017 FRAEMIE R, &%,
After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.
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